Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
split the screened influent and then gravity flow into each of the two (2) aeration basins.
From the aeration basins, mixed liquor will be conveyed into one (1) clarifiers. The settled
effluent will be returned to the aerated activated sludge basins or wasted to the two (2)
aerated digester basins. The supernatant from the clarifiers will flow over the v-notch weir,
into the effluent drop box, and into the one (1) aerated chlorine contact basins where flow
will be conveyed through baffle walls to facilitate mixing and maintain a minimum contact
time of 20-min. Disinfected effluent is then conveyed to the v-notch weir and drop box
where it will gravity flow into the sampling manhole where effluent constituents will be
sampled and tested for each basin. From the sampling manhole, disinfected effluent will
gravity flow to the outfall into a roadside ditch, thence ultimately to Segment 1213 Little
River.

Phase Ill:

Interim Phase Ill will have the capacity to serve an average daily flow of 0.25 MGD and a 2-hr
peak flow of 694.44 GPM. The activated sludge processing plant will utilize an onsite lift
station to pump raw influent from the development to the elevated headworks consisting of
two (2) manual bar screens. Weir plates in the headworks flow splitting structure will evenly
split the screened influent and then gravity flow into each of the four (4) aeration basins.
From the aeration basins, mixed liquor will be conveyed into one (1) clarifier. The settled
effluent will be returned to the aerated activated sludge basins or wasted to the four (4)
aerated digester basins. The supernatant from the clarifiers will flow over the v-notch weir,
into the effluent drop box, and into the two (2) aerated chlorine contact basins where flow
will be conveyed through baffle walls to facilitate mixing and maintain a minimum contact



time of 20-min. Disinfected effluent is then conveyed to the v-notch weir and drop box
where it will gravity flow into the sampling manhole where effluent constituents will be
sampled and tested for each basin. From the sampling manhole, disinfected effluent will
gravity flow to the outfall into a roadside ditch, thence ultimately to Segment 1213 Little
River.



Appendix H

Treatment Unit Descriptions



Phase |l - 0.025 MGD

Treatment Unit LxWxDxSWD Total Volume (ft3)
Aeration Basin1 | 20'x11.75'x12'x10.5' 2,412
Total Ph | Aeration Volume 2,412
Digester Basin 1 | 12'X11.75'X12'X10.5' 1481
Total Ph | Digester Volume 1,481
Chlorine Contact Basin 1 | 6'x6'x8.17'x7.17' 258
Total Ph I Disinfection Basin Volume 258
Treatment Unit Diameter (ft) Surface Area (ft?) SWD (ft) Total Volume (ft3)
Clarifier 1 12 907.9 10.0 1,131.0
Total Ph I Clarifier 907.9 Total Ph i 1,131.0
Surface Area Clarifier
Volume
Phase Il - 0.125 MGD
Treatment Unit LxWxDxSWD Total Volume (ft3)
Aeration Basin1 | 45'x11.75'X12'x10.5' 5434
Aeration Basin 2 | 45'x11.75'%12'x10.5' 5,434
Total Ph Il Aeration Volume 10,864
Digester Basin1 | 30'%x11.75'%12'x10.5' 3,701
Digester Basin 2 | 30'%x11.75'%12'x10.5' 3,701
Total Ph Il Digester Volume 7,402
Chlorine Contact Basin1 | 10'x12'x10'x8.2' 980
Total Ph Il Disinfection Basin Volume 980
Treatment Unit Diameter (ft) Surface Area (ft?) SWD (ft) Total Volume (ft3)
Clarifier 1 26 530.9 10.0 5,300.3
Total Ph Il Clarifier 530.9 Total Ph Il 5,300.3
Surface Area Clarifier
Volume
Phase lll - 0.250 MGD
Treatment Unit LxWxDxSWD Total Volume (ft3)
Aeration Basin1 | 45%11.75'x12'x10.5' 5,434
Aeration Basin 2 | 45%11.75'X12'X10.5' 5,434
Aeration Basin 3 | 45'%11.75'x12'x10.5' 5,434
Aeration Basin 4 | 45'%11.75'x12'x10.5' 5,434
Total Ph Il Aeration Volume 21,735
Digester Basin1 | 30'%11.75'x12'X10.5' 3,701
Digester Basin 2 | 30'%11.75'x12'X10.5' 3,701
Digester Basin 3 | 30'%x11.75'%12'x10.5' 3,701
Digester Basin 4 | 30'x11.75'%12'x10.5' 3,701
Total Ph Il Digester Volume 14,805
Chlorine Contact Basin1 | 10'x12'x10'x8.167' 080
Chlorine Contact Basin 2 10'x12'x10'x8.167' 080
Total Ph lll Disinfection Basin Volume 1,060
Treatment Unit Diameter (ft) Surface Area (ft?) SWD (ft) Total Volume (ft3)
Clarifier 1 26 530.9 10.0 5,300.3
Clarifier 2 26 530.9 10.0 5,300.3
Total Ph il 1,061.9 Total Ph il 10,618.6
Clarifier Surface Clarifier
Area Volume




Appendix |

Flow Diagrams



_— S3NITTVYOINIHO

¥ILVM 378VL0d-NON
¥V S$S3004d
—— —— $38S300dd AYVANOO3IS

— $35S300dd NIVIA

aN3o3a1

NOILVLS
dANd MdN

o 4 =
INVId OL N @

MdN .£

JIOHNVYIN

ONINdAVS o1 Maw

TWV4LNO 014, m

ONITTINE NISv8

3LMOTHO0dAR|  f——
winiaos ID0BN .1

VOINIHO NOILO34NISIa

avd
440-Mvda
39dn1s

NOILD34NISIO OL

1 'ON
NISvYE ¥31s391d

SYM

SEIEISL A}

SYM

+S

L 'ON
NISVYE NOILYH3V

‘ IV $S300¥d .2

ol
_._N._ H
G|t
AR
| | 2hE
AR LH
avd ¥Imote AR I
WONIIALNGD = EEEy
d[Eg*
218
Zz|=
8l:
M
8
3
4 SNISVE
H ¥31S3910
< / NOILV¥3V OL
dlV $§3004d .8 -
NOILVLS
141 W
o] . -
N <hY]
PRE AE1E
ad z
> S
< |98 =
HIMIS = I <
AYVLINYS WOY4 &
AN3INTANI '

[{E]

WNos

AININTANI

¥3Lsanna
SONINZZM0S

SHIOMAVYIH

SALADO VISTA WWTP

PROCESS FLOW DIAGRAM PH |




S3NITTVYOINIHO
¥ILVM 378VL0d-NON
¥V S$S3004d

—— —— $38S300dd AYVANOO3IS

$35S300dd NIVIA

aN3o3a1

= &5
LINVId OL N 2 @

JTOHNVYI
ONMdWVS OL

NOILVLS
dANd MdN

MdN .

dIIM
HOLON-A

TIVALNO 014

ONIaTING
VOINIHO

3UMOTHOOdAH  f——ro
wnidos IDOBN .1

<

NISV8

NOILO34NISIa

NOILO3INISIA OL

‘ HIV $5300¥d .2

avd ¥3mol8
IVONSINLNIO

PRR

IV $5300¥d .8

—

NOILVLS
141

SNISVE
BEISERT
/ NOLLVN3V OL

IV $5300¥d .8 '

PRR

H3IM3S
AYVLINYS WO¥4

AN3NTANI '

W4

ALiov4 oNiss3008d) s, mu [-— Z'ON L 'ON
350M1S 0L : NISvE NISVE
ava ¥3Ls39Ia | ¥3ALsIONa
440-Mvdd
ERle[aniy
s =
> >
»n »
SV
Svd
®
& 2 2
' )
_ Z°ON L ON
T NISVE NISVE
NOLLVYV | NOILWN3VY
2] o
(e} [}
g g
= =

ANINTSNI

¥3LSANNG
SONINZZHOS

SHIOMAV3IH

2500 Tanglewilde, Suite 120
Houston, Texas 77063
713.789.1900

CONSULTING ENGINEERS

TEXAS REGISTERED ENGINEERING FIRM F-9756

MAY 2025

JOB No.
40009-550

DRAWN BY: CN

SALADO VISTA WWTP

PROCESS FLOW DIAGRAM PH 1l




S3NITTVYOINIHO

¥ILVM 378VL0d-NON
¥V S$S3004d
—— $3SS300¥d AYVANOOI3S

$35S300dd NIVIA

aN3o3a1

NOLLVLS
dNNd MdN

PP

MdN .2

ANVId OL

MdN.E 7
I
I
I

JTI0HNYAN NTEIT
ONIJHYS OL HOLONA

ALNIYS ONISS300¥d
39an7s oL

TV4LNO 2'04, m

NISVE

NOLLO33NISIa

ONIQTINg
AVOINIHO

SUNOIHOOIAH

WAIG0S

ID0EN b

——

ID0BN .1

avd
440-Mvda
390aN1s

Y30

SNISva ¥31s391a
8 1 _ 9 S

= = = =
> > > >
» » 7] »

T T T

>

¢ v

SNISVE NOILYH3VY

8 L _ 9 S
@ @ @ @
8 8 8 8
2 2 2 2
H B B H

NISY8

avd ¥3molg
IVONSINLNIO

PRR

IV $5300¥d .8

NOLLO3INISIa OL

]

ERREN]

—-

IV $S300¥d .2

NOLVLS 141

IV $5300¥d .8

SNISVE
¥3LS3910
/ NOLLVY3V OL

—

PRR

HIM3S
AYVLINVS WO¥4

ANINTANI '

[{E]

SHYOMAVIH

¥3LSINNG
SONINZZHOS

2500 Tanglewilde, Suite 120
Houston, Texas 77063
713.789.1900

CONSULTING ENGINEERS

TEXAS REGISTERED ENGINEERING FIRM F-9756

MAY 2025

JOB No.
40009-550

DRAWN BY: CN

SALADO VISTA WWTP

PROCESS FLOW DIAGRAM PH 11l




Appendix J

Site Drawing



Vi _— — N79° Vogn
e SQ;Q'\ 54 5" 154 g
oD S
0 500 @;\
— -
SCALE: 1”7 = 500’ < v
/ }
-~ d 55\\ 8
\‘6‘5 N
/ > E
o =
& et
> 202.198 ACRES m
P.A. ACKERMAN SURVEY 13
/ Vi ABSTRACT NO. 28 N
X P
573
% N 7 . g
X —_—
> X T X — X — (‘
o I . X=X
x 09 2
6'09,,526
19
X
X
| K
_ X SALADO VISTA DEVELOPMENT
¥ | AREA
= + x <(§
= X— x—| S
2| > e
=3 m
o 150' BUFFER ) |2
WWTP SITE ZONE :
= STTTINN K
LIFT STATION /
1
1
' \
S68° 12' 18"'W 1131.74'
==X
SALADO VISTA WWTP w

SITE DRAWING

JOB No.
40009-550

CONSULTING ENGINEERS

DRAWN BY: CN



ewilson
Snapshot


Appendix K

Design Calculations



PHASE | - 0.025 MGD

PROJECT NAME: Salado Vista WWTP Ph | DATE: 5/13/2025
CLIENT: Louis Tsakiris BY: ENW
PROJECT NUMBER: 40009-550 QcC:

WASTEWATER AND PLANT CHARACTERIZATION

PHASE |
Flow Rates
Annual Average 0.025 MGD 17 GPM 0.04 CFS
Peak Month Factor 1.5 0.04 MGD 26 GPM 0.06 CFS
Peak 2-Hour Factor 4 0.10 MGD 69 GPM 0.16 CFS
Min. Month Factor 0.5 0.0125 MGD 9 GPM 0.02 CFS
] 2-Hour Peak Min.
Raw Wastewater Concentrations Avg. Peak Month Month
BOD (total) 350 100 250 200 mg/L Assumed
BOD (soluble) 210 mg/L
TSS 350 mg/L
VSS 280 mg/L
TKN 50 mg/L
NH3-N 40 mg/L
TP mg/L
Effluent Requirements
BOD 10 mg/L
TSS 15 mg/L
NH3-N 2 mg/L
TP mg/L
DO mg/L

Select Treatment Processes from the List
Preliminary Treatment

Coarse Screening
Primary Treatment None
Biological Treatment Conventional Activated Sludge w/ Nitrification, @ Min.

Solids Treatment Aerobic Digestion + Dewatering

1of 7



PHASE | - 0.025 MGD

INFLUENT MASS LOADING

ACTIVATED SLUDGE DESIGN
WASTEWATER CHARACTERISTICS

BODS (AVG) 73.0 Ibs/day
BODS (2-HR PEAK) 83.4 Ibs/day
BODS5 (PEAK MONTH) 78.2 Ibs/day
BODS5 (MIN MONTH) 20.9 Ibs/day
TSS 73.0 Ibs/day
NH, 8.3 Ibs/day
TKN 10.4 Ibs/day
EFFLUENT COMPOSITION (ASSUMED FOR CONSERVATIVE DESIGN)

BOD5 10.0 mg/L
TSS 15.0 mg/L
NH; 3.0 mg/L
TKN 0.0 mg/L

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

AERATION BASIN

Description Value Unit
AERATION BASIN CALCULATIONS - TCEQ TRADITIONAL DESIGN - TCEQ 217, SUBCHAPTER F
Aeration Basin Maximum Organic Loading 35.0 Ibs/day/1000 ft®
Minimum Number of Basins (For Flow < 0.4 MGD) 2.0 EA
BOD Removal Credit for Preliminary and Primary Treatment (Optional) 0%
Total Peak BOD Loading (Based on Design Flow) 73 Ibs/day
Total Aeration Basin Volume Required 2,085 fit3
AERATION BASIN SIZING
Proposed Number of Basins 1.0
Side Water Depth of Basins 10.5 ft
Freeboard 1.5 ft
Total Depth of Basin 12.0 ft
Diffuser Submergence 10.0 ft
Required Volume of Each Aeration Basin 2,085 ft2
Surface Area of Each Basin 199 ft’
Width to Length Ratio (1:X) 1.7
Required Width of Each Basin 11.8 ft
Required Length of Each Basin 20 ft
Proposed Volume of Each Aeration Basin 2,412 ft2
Proposed Total Aeration Basin Volume 2,412 fit3

20of 7



PHASE | - 0.025 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
Influent BOD; 350.0 mg/L
Influent TSS 350.0 mg/L
Influent NH; 40.0 mg/L
Daily Flow (Qave) 25,000.0 gpd
Daily Flow (Qaye) 17.4 gpm
Daily Flow (Qave) 0.039 cfs
2-hr Peak Flow (Qgp) 100,000 gpd
2-hr Peak Flow (Qgpy) 69.4 gpm
2-hr Peak Flow (Qgp) 0.155 cfs
NH; 8.4 Ibs/day
BOD, 73.2 Ibs/day
TSS 73.2 Ibs/day

Description
Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C
SECONDARY CLARIFIER

Description Value Unit
Number of Clarifiers 1.0 Ea
Average Flow Per Clarifier 0.025 MGD
Peak Flow Per Clarifier 0.10 MGD
Clarifier Shape (Round, Octagonal, Square) Round
Design Weir Shape (Round, Segmented) Round

Design Number of Segments (Leave Blank If Designed Round)

SURFACE AREA DESIGN - TCEQ 217.154 (c)(1)

TCEQ Max Surface Loading (Quyg) TCEQ 317.4 (d)(5) 700 gal/day/ft’
TCEQ Max Surface Loading (Qp¢) TCEQ 217.154 (c)(1) 1,200 gal/day/ftz
Design Diameter 12.0 ft
Surface Area Required at Peak Flow Per Clarifier 83.3 ft?
Surface Area Required for All Clarifiers at Peak Flow 83.3 ft?
Proposed Surface Area Per Clarifier 113.1 ft?
Total Proposed Surface Area for All Clarifiers 113.1 ft?
Actual Design Surface Loading at Design Flow (Quy) 221.0 gal/day/ftz
Actual Design Surface Loading at Peak Flow (Qpy) 884.2 gal/day/ft2

SIDE WATER DEPTH - TCEQ 217.152 (g)

Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft
Side Water Depth For Clarifier Surface Area Equal To Or Less Than 300 sqft. 8 ft
Controlling Minimum Depth Requirement 8.0 ft
Proposed Clarifier Side Water Depth (Not Total Depth) 10.0 ft

3of7



PHASE | - 0.025 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
Design Floor Slope (1:X) 12.0
Design Cone Depth (Including 1:12, sloped bottom) 0.5 ft
Free Board (Minimum 1 feet) 1.0 ft
Total Depth of Clarifier 11.500 ft
Design Total Depth of Clarifier 12.0 ft

HYDRAULIC DETENTION TIME - TCEQ 217.154 (c)(1)

TCEQ Min Detention Time (Qaye) 2.6 hours
TCEQ Min Detention Time (Qgp) 1.8 hours
Flow per Clarifier for Hydraulic Detention Time @ Design Flow (w/ Recycle) 0.03 MGD
Flow per Clarifier for Hydraulic Detention Time @ Peak Flow (w/ Recycle) 0.10 MGD
Required Treatment Volume At Design Flow for Each Clarifier 362.1 ft2
Required Treatment Volume At Peak Flow for Each Clarifier 1,002.7 ft2
Proposed Treatment Volume for Each Clarifier 1,131.0 fit3
Actual Hydraulic Detention Time at Design Flow 8.1 hours
Actual Hydraulic Detention Time at Peak Flow 2.0 hours

SOLIDS LOADING RATE - TCEQ 317.4 (d)(5)

Totals Solids to Clarifier 2,502.0 Ibs/day
Proposed Surface Area of Clarifier 113.1 ft?
Loading Rate of Solids to Clarifier 22.1 Ibs/day/ft2
TCEQ Maximum Loading Rate 50.0 Ibs/day/ft’

EFFLUENT WEIR DESIGN - TCEQ 217.152 (d)

Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft
Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft
Controlling Weir Loading Criteria 20,000.0 gal/day/ft
Total Length of Weir Required Per Clarifier @ Peak Flow 5.0 ft
Total Length of Weir Required For All Clarifiers @ Peak Flow 5.0 ft
Proposed Weir Distance from Wall 1.0 ft
Diameter of Effluent Weir 10.0 ft
Design Weir Length Per Clarifier 31.4 ft
Total Design Weir Length 31.4 ft
Actual Surface Area Loading @ Peak Flow 3,183.1 gal/day/ftz
Actual Surface Area Loading @ Average Flow 795.8 gal/day/ft’

TORQUE RATINGS OF DRIVES AND RAKES
Resistive Force of Secondary Sludge (W) 6.0 Ib/ft
Running Torque (Wr?) 216.0 ft-lbs

RETURN ACTIVATED SLUDGE FLOW RATES - TCEQ 217.152 (j)
Lower Limit Underflow Rate - TCEQ 217.152(j) 200 gpd/ft?
Minimum RAS Flow Rate (per clarifier) 15.7 gpm

40of 7



PHASE | - 0.025 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
Upper Limit Underflow Rate - TCEQ 217.152(j) 400 gpd/ft?
Maximum RAS Flow Rate (per clarifier) 31.4 gpm
Combined Upper Limit RAS Underflow Rate for Plant 31.4 gpm
STILLING WELL DESIGN
Maximum Stilling Well Velocity (@ Peak Flow) TCEQ 217.152 (a)(4) 0.15 ft/sec
Peak Flow For Individual Clarifier 0.10 MGD
Total Area Required 1.0 ft
Diameter of Each Stilling Well 6.0 ft
Area of Each Stilling Well 28.3 ft?

50f7



PHASE | - 0.025 MGD

AEROBIC DIGESTER
TCEQ DESIGN CRITERIA (CHAPTER 317.5 (B))

Minimum Detention Time 15.0 days

Volume Requirement 20.0 ft*/Ib BODs/day

Aeration Requirement 30.0 scfm/1000 ft*

If Mechanical Aeration is Used 1.5 HP/1000 ft*

TCEQ DESIGN CRITERIA (CHAPTER 217, SUBCHAPTER J)

Minimum Temperature 15.0 deg C

Required Minimum Detention Time 60.0 days

Minimum Volatile Solids Loading Rate 100.0 Ib/1000 ft3/day

Maximum Volatile Solids Loading Rate 200.0 Ib/1000 ft3/day

Aeration Requirement 20.0 SCFM/1000 ft*
NOTE: Aerobic digester has to be sized for average day flow

Biodegradable Volatile Solids in WAS 0.7 Ib VS/BOD removed

Destruction 0.3 Ib VS/BOD removed

Note: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. Secondary solids production is typically estimated at
SRT of 8 days and at 15°C temperature.

Influent Solids 73 Ibs/day
Digested Solids Production 58 Ibs/day
Average Digested Solids Production 65 Ibs/day
Total Sludge Production, Ibs/day 65 Ibs/day
Assumed Average Dig. Conc., mg/| 15,000.0 mg/|
Total Sludge to Aerobic Digester 522.08 gal/d
Volume Required Based on Min. Detention Time @ 60 Days 4,187.83 ft®
Volume Required Based on Min. Detention Time @ 15 Days 1,046.96 ft®
CHECK IF CHAPTER 217 VOLATILE SOLIDS LOADING RATE REQUIREMENTS CAN BE MET
Volatile Suspended Solids Loading 51 Ibs/day
Volatile Solids Loading Rate for 60 Days Storage Volume 0.00073 Ib/1000 ft*
Volatile Solids Loading Rate ERROR!

Note: It is not possible to meet both the min. required detention time and min. required VS solids loading rate requirements without
significant thickening before the sludge is stabilized in the digester. Hence, it is prudent to just meet the required min. detention time
alone. Also, if the sludge is to be disposed of in a landfill, sludge stabilization will not be required and a full detention time is not
necessary. When a full dettention time is not provided, the basin will not be a true aerobic digester; instead, it will be reconfigured as a
sludge holding tank.

SLUDGE HOLDING TANK DESIGN

Number of Basins 1.0 Ea
Freeboard 1.5 ft
Side Water Depth 10.5 ft
Total Required Depth 12.0 ft
Actual Tank Depth 12.0 ft
Width 11.8 ft
Length 12.0 ft
Design Volume 1,481 ft5

DESIGN CHECK
Detention Time 21.21 days

Design Volume to Loading Ratio 20.29 ft*/Ib BODs/day

6of7



PHASE I - 0.025 MGD

DISINFECTION BASIN
WASTEWATER CHARACTERISTICS

Design Flow Rate (Average Daily Flow)

0.025

MGD

Design Flow Rate (2-Hour Peak Flow)

0.10

MGD

CHLORINE CONTACT CHAMBER

Description Value Unit
TCEQ Min Detention Time (Qp¢) (TCEQ217.281(b)(1) 20.0 min
TCEQ Required Minimum Volume 185.7 ft3
TCEQ Required Minimum Volume 1,388.9 gal
Chlorine Contact Basin Sizing (Excluding Chlorine Mixing Chamber)
Design Number of Trains 1.0
Design Side Water Depth at Peak Flow 7.2 ft
Design Width of Basin 6.0 ft
Design Channel Width 2.0 ft
Design Channel Length (Assumes 40:1 L:W ratio per TCEQ 217.281(a)(2)) 80.0 ft
Number of Partition 2.0 ea
DESIGN LENGTH OF BASIN 6.0 ft
PROPOSED VOLUME 1,146.7 ft’
ACTUAL CCB VOLUME 258.0 it
Actual Detention Time at Peak Flow 27.8 min
ACTUAL CHANNEL LENGTH 18.0 ft

7of7



PHASE Il - 0.125 MGD

PROJECT NAME: Salado Vista WWTP Ph II DATE: 5/13/2025

CLIENT: Louis Tsakiris BY: ENW
PROJECT NUMBER: 40009-550 QC:
PHASE Il
Flow Rates
Annual Average 0.125 MGD 87 GPM 0.19 CFS
Peak Month Factor 1.5 0.19 MGD 130 GPM 0.29 CFS
Peak 2-Hour Factor 4 0.50 MGD 347 GPM 0.78 CFS
Min. Month Factor 0.5 0.0625 MGD 43 GPM 0.10 CFS
. 2-Hour Peak Min.
Raw Wastewater Concentrations Avg. Peak Month Month
BOD (total) 350 100 250 200 mg/L Assumed
BOD (soluble) 210 mg/L
TSS 350 mg/L
VSS 280 mg/L
TKN 50 mg/L
NH3-N 40 mg/L
TP mg/L
Effluent Requirements
BOD 10 mg/L
TSS 15 mg/L
NH3-N 2 mg/L
TP mg/L
DO mg/L

Select Treatment Processes from the List
Preliminary Treatment

Coarse Screening
Primary Treatment None
Biological Treatment Conventional Activated Sludge w/ Nitrification, @ Min.

Solids Treatment Aerobic Digestion + Dewatering

10f7



PHASE Il - 0.125 MGD

INFLUENT MASS LOADING

ACTIVATED SLUDGE DESIGN
WASTEWATER CHARACTERISTICS

BODS (AVG) 364.9 Ibs/day
BODS5 (2-HR PEAK) 417.0 Ibs/day
BOD5 (PEAK MONTH) 390.9 Ibs/day
BOD5 (MIN MONTH) 104.3 Ibs/day
TSS 364.9 Ibs/day
NH, 41.7 Ibs/day
TKN 52.1 Ibs/day
EFFLUENT COMPOSITION (ASSUMED FOR CONSERVATIVE DESIGN)

BOD5 10.0 mg/L
TSS 15.0 mg/L
NH; 3.0 mg/L
TKN 0.0 mg/L

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

AERATION BASIN

Description Value Unit
AERATION BASIN CALCULATIONS - TCEQ TRADITIONAL DESIGN - TCEQ 217, SUBCHAPTER F
Aeration Basin Maximum Organic Loading 35.0 Ibs/day/1000 ft®
Minimum Number of Basins (For Flow < 0.4 MGD) 2.0 EA
BOD Removal Credit for Preliminary and Primary Treatment (Optional) 0%
Total Peak BOD Loading (Based on Design Flow) 365 Ibs/day
Total Aeration Basin Volume Required 10,425 fit3
AERATION BASIN SIZING
Proposed Number of Basins 1.0
Side Water Depth of Basins 10.5 ft
Freeboard 1.5 ft
Total Depth of Basin 12.0 ft
Diffuser Submergence 10.0 ft
Required Volume of Each Aeration Basin 10,425 ft2
Surface Area of Each Basin 993 ft’
Width to Length Ratio (1:X) 3.8
Required Width of Each Basin 11.8 ft
Required Length of Each Basin 45 ft
Proposed Volume of Each Aeration Basin 5,434 ft2
Proposed Total Aeration Basin Volume 5,434 fit3

20of 7



PHASE Il - 0.125 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
Influent BOD; 350.0 mg/L
Influent TSS 350.0 mg/L
Influent NH; 40.0 mg/L
Daily Flow (Qaye) 125,000.0 gpd
Daily Flow (Qaye) 86.8 gpm
Daily Flow (Qaye) 0.194 cfs
2-hr Peak Flow (Qgp) 500,000 gpd
2-hr Peak Flow (Qgpy) 347.2 gpm
2-hr Peak Flow (Qgp) 0.775 cfs
NH; 41.8 Ibs/day
BOD, 365.8 Ibs/day
TSS 365.8 Ibs/day
Description
Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

SECONDARY CLARIFIER

Description Value Unit
Number of Clarifiers 1.0 Ea
Average Flow Per Clarifier 0.025 MGD
Peak Flow Per Clarifier 0.10 MGD
Clarifier Shape (Round, Octagonal, Square) Round
Design Weir Shape (Round, Segmented) Round
Design Number of Segments (Leave Blank If Designed Round)
SURFACE AREA DESIGN - TCEQ 217.154 (c)(1)
TCEQ Max Surface Loading (Qayg) TCEQ 317.4 (d)(5) 700 gal/day/ft’
TCEQ Max Surface Loading (Qp¢) TCEQ 217.154 (c)(1) 1,200 gal/day/ftz
Design Diameter 26.0 ft
Surface Area Required at Peak Flow Per Clarifier 83.3 ft?
Surface Area Required for All Clarifiers at Peak Flow 83.3 ft?
Proposed Surface Area Per Clarifier 530.9 ft?
Total Proposed Surface Area for All Clarifiers 530.9 ft?
Actual Design Surface Loading at Design Flow (Quy) 47.1 g;;ﬂ/clay/ft2
Actual Design Surface Loading at Peak Flow (Qpy) 188.3 gal/day/ft2
SIDE WATER DEPTH - TCEQ 217.152 (g)
Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft
Side Water Depth For Clarifier Surface Area Equal To Or Less Than 300 sqft. 8 ft
Controlling Minimum Depth Requirement 10.0 ft
Proposed Clarifier Side Water Depth (Not Total Depth) 10.0 ft




PHASE Il - 0.125 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
Design Floor Slope (1:X) 12.0
Design Cone Depth (Including 1:12, sloped bottom) 1.1 ft
Free Board (Minimum 1 feet) 1.0 ft
Total Depth of Clarifier 12.083 ft
Design Total Depth of Clarifier 12.2 ft
HYDRAULIC DETENTION TIME - TCEQ 217.154 (c)(1)
TCEQ Min Detention Time (Qaye) 2.6 hours
TCEQ Min Detention Time (Qgp) 1.8 hours
Flow per Clarifier for Hydraulic Detention Time @ Design Flow (w/ Recycle) 0.03 MGD
Flow per Clarifier for Hydraulic Detention Time @ Peak Flow (w/ Recycle) 0.10 MGD
Required Treatment Volume At Design Flow for Each Clarifier 362.1 ft2
Required Treatment Volume At Peak Flow for Each Clarifier 1,002.7 ft2
Proposed Treatment Volume for Each Clarifier 5,309.3 fit3
Actual Hydraulic Detention Time at Design Flow 38.1 hours
Actual Hydraulic Detention Time at Peak Flow 9.5 hours
SOLIDS LOADING RATE - TCEQ 317.4 (d)(5)
Totals Solids to Clarifier 2,502.0 Ibs/day
Proposed Surface Area of Clarifier 530.9 ft?
Loading Rate of Solids to Clarifier 4.7 Ibs/day/ft2
TCEQ Maximum Loading Rate 50.0 Ibs/day/ft’
EFFLUENT WEIR DESIGN - TCEQ 217.152 (d)
Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft
Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft
Controlling Weir Loading Criteria 20,000.0 gal/day/ft
Total Length of Weir Required Per Clarifier @ Peak Flow 5.0 ft
Total Length of Weir Required For All Clarifiers @ Peak Flow 5.0 ft
Proposed Weir Distance from Wall 1.0 ft
Diameter of Effluent Weir 24.0 ft
Design Weir Length Per Clarifier 75.4 ft
Total Design Weir Length 75.4 ft
Actual Surface Area Loading @ Peak Flow 1,326.3 gal/day/ftz
Actual Surface Area Loading @ Average Flow 331.6 gal/day/ft’
TORQUE RATINGS OF DRIVES AND RAKES
Resistive Force of Secondary Sludge (W) 6.0 Ib/ft
Running Torque (Wr?) 1,014.0 ft-lbs
RETURN ACTIVATED SLUDGE FLOW RATES - TCEQ 217.152 (j)
Lower Limit Underflow Rate - TCEQ 217.152(j) 200 gpd/ft?
Minimum RAS Flow Rate (per clarifier) 73.7 gpm

40of 7



PHASE Il - 0.125 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
Upper Limit Underflow Rate - TCEQ 217.152(j) 400 gpd/ft?
Maximum RAS Flow Rate (per clarifier) 147.5 gpm
Combined Upper Limit RAS Underflow Rate for Plant 147.5 gpm
STILLING WELL DESIGN
Maximum Stilling Well Velocity (@ Peak Flow) TCEQ 217.152 (a)(4) 0.15 ft/sec
Peak Flow For Individual Clarifier 0.10 MGD
Total Area Required 1.0 ft
Diameter of Each Stilling Well 6.0 ft
Area of Each Stilling Well 28.3 ft?

50f7



PHASE Il - 0.125 MGD

TCEQ DESIGN CRITERIA (CHAPTER 317.5 (B))

Minimum Detention Time 15.0 days
Volume Requirement 20.0 ft*/Ib BODs/day
Aeration Requirement 30.0 scfm/1000 ft®
If Mechanical Aeration is Used 1.5 HP/1000 ft*
Minimum Temperature 15.0 deg C
Required Minimum Detention Time 60.0 days
Minimum Volatile Solids Loading Rate 100.0 Ib/1000 fts/day
Maximum Volatile Solids Loading Rate 200.0 Ib/1000 ft*/day
Aeration Requirement 20.0 SCFM/1000 ft*
NOTE: Aerobic digester has to be sized for average day flow
Biodegradable Volatile Solids in WAS 0.7 Ib VS/BOD removed
Destruction 0.3 Ib VS/BOD removed

Note: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. Secondary solids production is typically estimated at
SRT of 8 days and at 15°C temperature.

Influent Solids 365 Ibs/day
Digested Solids Production 288 Ibs/day
Average Digested Solids Production 327 Ibs/day
Total Sludge Production, lbs/day 327 Ibs/day
Assumed Average Dig. Conc., mg/I 15,000.0 mg/|
Total Sludge to Aerobic Digester 2,610.42 gal/d
Volume Required Based on Min. Detention Time @ 60 Days 20,939.17 ft®
Volume Required Based on Min. Detention Time @ 15 Days 5,234.79 ft®
CHECK IF CHAPTER 217 VOLATILE SOLIDS LOADING RATE REQUIREMENTS CAN BE MET
Volatile Suspended Solids Loading 255 Ibs/day
Volatile Solids Loading Rate for 60 Days Storage Volume 0.00073 Ib/1000 ft*
Volatile Solids Loading Rate ERROR!

Note: It is not possible to meet both the min. required detention time and min. required VS solids loading rate requirements without
significant thickening before the sludge is stabilized in the digester. Hence, it is prudent to just meet the required min. detention time
alone. Also, if the sludge is to be disposed of in a landfill, sludge stabilization will not be required and a full detention time is not
necessary. When a full dettention time is not provided, the basin will not be a true aerobic digester; instead, it will be reconfigured as a
sludge holding tank.

SLUDGE HOLDING TANK DESIGN

Number of Basins 2.0 Ea
Freeboard 1.5 ft
Side Water Depth 10.5 ft
Total Required Depth 12.0 ft
Actual Tank Depth 12.0 ft
Width 11.8 ft
Length 30.0 ft
Design Volume 7,403 ft®

DESIGN CHECK
Detention Time 21.21 days

Design Volume to Loading Ratio 20.29 ft*/lb BODs/day

6 of 7



PHASE Il - 0.125 MGD

DISINFECTION BASIN
WASTEWATER CHARACTERISTICS

Design Flow Rate (Average Daily Flow)

0.125

MGD

Design Flow Rate (2-Hour Peak Flow)

0.50

MGD

CHLORINE CONTACT CHAMBER

Description Value Unit
TCEQ Min Detention Time (Qp) (TCEQ217.281(b)(1) 20.0 min
TCEQ Required Minimum Volume 928.4 ft2
TCEQ Required Minimum Volume 6,944.4 gal
Chlorine Contact Basin Sizing (Excluding Chlorine Mixing Chamber)
Design Number of Trains 1.0
Design Side Water Depth at Peak Flow 8.2 ft
Design Width of Basin 10.0 ft
Design Channel Width 2.0 ft
Design Channel Length (Assumes 40:1 L:W ratio per TCEQ 217.281(a)(2)) 80.0 ft
Number of Partition 5.0 ea
DESIGN LENGTH OF BASIN 12.0 ft
PROPOSED VOLUME 1,307.2 ft>
ACTUAL CCB VOLUME 980.4 ft®
Actual Detention Time at Peak Flow 21.1 min
ACTUAL CHANNEL LENGTH 60.0 ft

7of 7



PHASE Iil - 0.25 MGD

PROJECT NAME: Salado Vista WWTP Ph Ill DATE: 5/13/2025

CLIENT: Louis Tsakiris BY: ENW
PROJECT NUMBER: 40009-550 Qc:
PHASE Il
Flow Rates
Annual Average 0.250 MGD 174 GPM 0.39 CFS
Peak Month Factor 1.5 0.38 MGD 260 GPM 0.58 CFS
Peak 2-Hour Factor 4 1.00 MGD 694 GPM 1.55 CFS
Min. Month Factor 0.5 0.1250 MGD 87 GPM 0.19 CFS
] 2-Hour Peak Min.
Raw Wastewater Concentrations Avg. Peak Month Month
BOD (total) 350 100 250 200 mg/L Assumed
BOD (soluble) 210 mg/L
TSS 350 mg/L
VSS 280 mg/L
TKN 50 mg/L
NH3-N 40 mg/L
TP mg/L
Effluent Requirements
BOD 10 mg/L
TSS 15 mg/L
NH3-N 2 mg/L
TP mg/L
DO mg/L

Select Treatment Processes from the List
Preliminary Treatment

Coarse Screening
Primary Treatment None
Biological Treatment Conventional Activated Sludge w/ Nitrification, @ Min.

Solids Treatment Aerobic Digestion + Dewatering

1of 7



PHASE Ill - 0.25 MGD

ACTIVATED SLUDGE DESIGN
WASTEWATER CHARACTERISTICS

INFLUENT MASS LOADING

BODS (AVG) 729.8 Ibs/day
BODS5 (2-HR PEAK) 834.0 Ibs/day
BOD5 (PEAK MONTH) 781.9 Ibs/day
BOD5 (MIN MONTH) 208.5 Ibs/day
TSS 729.8 Ibs/day
NH; 83.4 Ibs/day
TKN 104.3 Ibs/day
EFFLUENT COMPOSITION (ASSUMED FOR CONSERVATIVE DESIGN)

BOD5 10.0 mg/L
TSS 15.0 mg/L
NH; 3.0 mg/L
TKN 0.0 mg/L

AERATION BASIN

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

Description Value Unit
AERATION BASIN CALCULATIONS - TCEQ TRADITIONAL DESIGN - TCEQ 217, SUBCHAPTER F
Aeration Basin Maximum Organic Loading 35.0 Ibs/day/1000 ft®
Minimum Number of Basins (For Flow < 0.4 MGD) 2.0 EA
BOD Removal Credit for Preliminary and Primary Treatment (Optional) 0%
Total Peak BOD Loading (Based on Design Flow) 730 Ibs/day
Total Aeration Basin Volume Required 20,850 fit3
AERATION BASIN SIZING
Proposed Number of Basins 4.0
Side Water Depth of Basins 10.5 ft
Freeboard 1.5 ft
Total Depth of Basin 12.0 ft
Diffuser Submergence 10.0 ft
Required Volume of Each Aeration Basin 5,213 ft2
Surface Area of Each Basin 496 ft’
Width to Length Ratio (1:X) 3.8
Required Width of Each Basin 11.75 ft
Required Length of Each Basin 45 ft
Proposed Volume of Each Aeration Basin 5,434 ft2
Proposed Total Aeration Basin Volume 21,735 fit3

20of 7



PHASE Ill - 0.25 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
Influent BOD; 350.0 mg/L
Influent TSS 350.0 mg/L
Influent NH; 40.0 mg/L
Daily Flow (Qave) 250,000.0 gpd
Daily Flow (Qaye) 173.6 gpm
Daily Flow (Qave) 0.388 cfs
2-hr Peak Flow (Qgp) 1,000,000 gpd
2-hr Peak Flow (Qgpy) 694.4 gpm
2-hr Peak Flow (Qgp) 1.550 cfs
NH; 83.6 Ibs/day
BOD, 731.5 Ibs/day
TSS 731.5 Ibs/day

Description
Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C
SECONDARY CLARIFIER

Description Value Unit
Number of Clarifiers 2.0 Ea
Average Flow Per Clarifier 0.125 MGD
Peak Flow Per Clarifier 0.50 MGD
Clarifier Shape (Round, Octagonal, Square) Round
Design Weir Shape (Round, Segmented) Round

Design Number of Segments (Leave Blank If Designed Round)

SURFACE AREA DESIGN - TCEQ 217.154 (c)(1)

TCEQ Max Surface Loading (Quyg) TCEQ 317.4 (d)(5) 700 gal/day/ft’
TCEQ Max Surface Loading (Qp¢) TCEQ 217.154 (c)(1) 1,200 gal/day/ftz
Design Diameter 26.0 ft
Surface Area Required at Peak Flow Per Clarifier 416.7 ft?
Surface Area Required for All Clarifiers at Peak Flow 833.3 ft?
Proposed Surface Area Per Clarifier 530.9 ft?
Total Proposed Surface Area for All Clarifiers 1,061.9 ft?
Actual Design Surface Loading at Design Flow (Quy) 235.4 gal/day/ftz
Actual Design Surface Loading at Peak Flow (Qpy) 941.7 gal/day/ft2

SIDE WATER DEPTH - TCEQ 217.152 (g)

Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft
Side Water Depth For Clarifier Surface Area Equal To Or Less Than 300 sqft. 8 ft
Controlling Minimum Depth Requirement 10.0 ft
Proposed Clarifier Side Water Depth (Not Total Depth) 10.0 ft

3of7



PHASE Ill - 0.25 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
Design Floor Slope (1:X) 12.0
Design Cone Depth (Including 1:12, sloped bottom) 1.1 ft
Free Board (Minimum 1 feet) 1.0 ft
Total Depth of Clarifier 12.083 ft
Design Total Depth of Clarifier 12.167 ft
HYDRAULIC DETENTION TIME - TCEQ 217.154 (c)(1)
TCEQ Min Detention Time (Qaye) 2.6 hours
TCEQ Min Detention Time (Qgp) 1.8 hours
Flow per Clarifier for Hydraulic Detention Time @ Design Flow (w/ Recycle) 0.13 MGD
Flow per Clarifier for Hydraulic Detention Time @ Peak Flow (w/ Recycle) 0.50 MGD
Required Treatment Volume At Design Flow for Each Clarifier 1,810.4 ft2
Required Treatment Volume At Peak Flow for Each Clarifier 5,013.4 ft2
Proposed Treatment Volume for Each Clarifier 5,309.3 fit3
Actual Hydraulic Detention Time at Design Flow 7.6 hours
Actual Hydraulic Detention Time at Peak Flow 1.9 hours
SOLIDS LOADING RATE - TCEQ 317.4 (d)(5)
Totals Solids to Clarifier 12,510.0 Ibs/day
Proposed Surface Area of Clarifier 530.9 ft?
Loading Rate of Solids to Clarifier 23.6 Ibs/day/ft>
TCEQ Maximum Loading Rate 50.0 Ibs/day/ft’
EFFLUENT WEIR DESIGN - TCEQ 217.152 (d)
Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft
Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft
Controlling Weir Loading Criteria 20,000.0 gal/day/ft
Total Length of Weir Required Per Clarifier @ Peak Flow 25.0 ft
Total Length of Weir Required For All Clarifiers @ Peak Flow 50.0 ft
Proposed Weir Distance from Wall 1.0 ft
Diameter of Effluent Weir 24.0 ft
Design Weir Length Per Clarifier 75.4 ft
Total Design Weir Length 150.8 ft
Actual Surface Area Loading @ Peak Flow 6,631.5 gal/day/ftz
Actual Surface Area Loading @ Average Flow 1,657.9 gal/day/ft’
TORQUE RATINGS OF DRIVES AND RAKES
Resistive Force of Secondary Sludge (W) 6.0 Ib/ft
Running Torque (Wr?) 1,014.0 ft-lbs
RETURN ACTIVATED SLUDGE FLOW RATES - TCEQ 217.152 (j)
Lower Limit Underflow Rate - TCEQ 217.152(j) 200 gpd/ft?
Minimum RAS Flow Rate (per clarifier) 73.7 gpm

40of 7



PHASE Ill - 0.25 MGD

SECONDARY CLARIFIERS
WASTEWATER CHARACTERISTICS

Description Value Unit
Upper Limit Underflow Rate - TCEQ 217.152(j) 400 gpd/ft?
Maximum RAS Flow Rate (per clarifier) 147.5 gpm
Combined Upper Limit RAS Underflow Rate for Plant 295.0 gpm
STILLING WELL DESIGN
Maximum Stilling Well Velocity (@ Peak Flow) TCEQ 217.152 (a)(4) 0.15 ft/sec
Peak Flow For Individual Clarifier 0.50 MGD
Total Area Required 5.2 ft
Diameter of Each Stilling Well 6.0 ft
Area of Each Stilling Well 28.3 ft?

50f7



PHASE Ill - 0.25 MGD

AEROBIC DIGESTER
TCEQ DESIGN CRITERIA (CHAPTER 317.5 (B))

Minimum Detention Time 15.0 days

Volume Requirement 20.0 ft*/Ib BODs/day

Aeration Requirement 30.0 scfm/1000 ft*

If Mechanical Aeration is Used 1.5 HP/1000 ft*

TCEQ DESIGN CRITERIA (CHAPTER 217, SUBCHAPTER J)

Minimum Temperature 15.0 deg C

Required Minimum Detention Time 60.0 days

Minimum Volatile Solids Loading Rate 100.0 Ib/1000 ft3/day

Maximum Volatile Solids Loading Rate 200.0 Ib/1000 ft3/day

Aeration Requirement 20.0 SCFM/1000 ft*
NOTE: Aerobic digester has to be sized for average day flow

Biodegradable Volatile Solids in WAS 0.7 Ib VS/BOD removed

Destruction 0.3 Ib VS/BOD removed

Note: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. Secondary solids production is typically estimated at
SRT of 8 days and at 15°C temperature.

Influent Solids 730 Ibs/day
Digested Solids Production 577 Ibs/day
Average Digested Solids Production 653 Ibs/day
Total Sludge Production, Ibs/day 653 Ibs/day
Assumed Average Dig. Conc., mg/| 15,000.0 mg/|
Total Sludge to Aerobic Digester 5,220.83 gal/d
Volume Required Based on Min. Detention Time @ 60 Days 41,878.34 ft®
Volume Required Based on Min. Detention Time @ 15 Days 10,469.59 ft®
CHECK IF CHAPTER 217 VOLATILE SOLIDS LOADING RATE REQUIREMENTS CAN BE MET
Volatile Suspended Solids Loading 511 Ibs/day
Volatile Solids Loading Rate for 60 Days Storage Volume 0.00073 Ib/1000 ft*
Volatile Solids Loading Rate ERROR!

Note: It is not possible to meet both the min. required detention time and min. required VS solids loading rate requirements without
significant thickening before the sludge is stabilized in the digester. Hence, it is prudent to just meet the required min. detention time
alone. Also, if the sludge is to be disposed of in a landfill, sludge stabilization will not be required and a full detention time is not
necessary. When a full dettention time is not provided, the basin will not be a true aerobic digester; instead, it will be reconfigured as a
sludge holding tank.

SLUDGE HOLDING TANK DESIGN

Number of Basins 4.0 Ea
Freeboard 1.5 ft
Side Water Depth 10.5 ft
Total Required Depth 12.0 ft
Actual Tank Depth 12.0 ft
Width 11.75 ft
Length 30.0 ft
Design Volume 14,805 fit3

DESIGN CHECK
Detention Time 21.21 days

Design Volume to Loading Ratio 20.29 ft*/Ib BODs/day

6of7



PHASE Iil - 0.25 MGD

DISINFECTION BASIN
WASTEWATER CHARACTERISTICS

Design Flow Rate (Average Daily Flow)

0.250

MGD

Design Flow Rate (2-Hour Peak Flow)

1.00

MGD

CHLORINE CONTACT CHAMBER

Description Value Unit
TCEQ Min Detention Time (Qp¢) (TCEQ217.281(b)(1) 20.0 min
TCEQ Required Minimum Volume 1,856.8 fit3
TCEQ Required Minimum Volume 13,888.9 gal
Chlorine Contact Basin Sizing (Excluding Chlorine Mixing Chamber)
Design Number of Trains 2.0
Design Side Water Depth at Peak Flow 8.2 ft
Design Width of Basin 10.00 ft
Design Channel Width 2.00 ft
Design Channel Length (Assumes 40:1 L:W ratio per TCEQ 217.281(a)(2)) 80.0 ft
Number of Partition 5.0 ea
DESIGN LENGTH OF BASIN 12.0 ft
PROPOSED VOLUME 2,613.4 ft’
ACTUAL CCB VOLUME 1,960.1 it
Actual Detention Time at Peak Flow 21.1 min
ACTUAL CHANNEL LENGTH 60.0 ft

7of7



Appendix L

Solids Management Plan



PROJECT NAME:

w WGA PROJECT NO:

Salado Vista WWTP

40009-550

SLUDGE MANAGEMENT PLAN PH I - 0.025 MGD

|.PARAMETERS
% CAPACITIES 100% 75% 50% 25%
AVG. FLOW (MGD) 0.025 0.01875 | 0.009375 0.002
CBOD5 REMOVAL
Influent Concentration 350 mg/|
Effluent Concentration 0 mg/L
Net Removal 350 mg/L
DIGESTER VOLUME
Vol. (cu. ft) | Vol. (Gal)
Digester No. 1 1,480 11,070
0 o]
Total 1,480 11,070
Il. DAILY SLUDGE PRODUCTIONS
CAPACITY 100% 75% 50% 25%
BOD REMOVED (LBS) 73 55 36 18
DRY SLUDGE PRODUCED®
(LBS) 23 17 11 6
WET SLUDGE
PRODUCED®(LBS) 1,149 862 575 287
VOL WET SLUDGE
PRODUCED (GPD) 138 103 69 34
REMOVAL SCHEDULE
(DAYS) 80 107 160 321

(2) Assuming 2% Solids

(1) Assuming 0.315 lbs of dry sludge produced per pound of BOD5 removed

disposal site.

Sludge will be removed from digester when digester is full of thickened solids.
Sludge will be removed by a registered transporter and hauled to a permitted

At 100% Capacity, sludge shall be removed from
basins every 80 days

10f3


mailto:4@

PROJECT NAME:

w WGA PROJECT NO:

Salado Vista WWTP

40009-550

SLUDGE MANAGEMENT PLAN PH Il - 0.125 MGD

|.PARAMETERS
% CAPACITIES 100% 75% 50% 25%
AVG. FLOW (MGD) 0.125 0.09375 | 0.046875 0.012
CBOD5 REMOVAL
Influent Concentration 350 mg/|
Effluent Concentration 0 mg/L
Net Removal 350 mg/L
DIGESTER VOLUME
Vol (cu. ft) | Vol. (Gal
Digester No. 1 3,701 27,683
Digester No. 2 3,701 27,683
Total 7,402 55,367
Il. DAILY SLUDGE PRODUCTIONS
CAPACITY 100% 75% 50% 25%
BOD REMOVED (LBS) 365 274 182 o1
DRY SLUDGE PRODUCED®
(LBS) 115 86 57 29
WET SLUDGE
PRODUCED(Z)(LBS) 5,747 4,310 21873 1,437
VOL WET SLUDGE
PRODUCED (GPD) 689 517 345 172
REMOVAL SCHEDULE
(DAYS) 80 107 160 321

(1) Assuming 0.315 lbs of dry sludge produced per pound of BOD5 removed

(2) Assuming 2% Solids

Sludge will be removed from digester when digester is full of thickened solids.

Sludge will be removed by a registered transporter and hauled to a permitted

disposal site.

At 100% Capacity, sludge shall be removed from

basins every 80 days

20of 3


mailto:4@

PROJECT NAME:

w WGA PROJECT NO:

SLUDGE MANAGEMENT PLAN PH Ill - 0.25 MGD

Salado Vista WWTP

40009-550

|.PARAMETERS
% CAPACITIES 100% 75% 50% 25%
AVG. FLOW (MGD) 0.250 0.1875 0.09375 0.023
CBOD5 REMOVAL
Influent Concentration 350 mg/|
Effluent Concentration 0 mg/|
Net Removal 350 mg/L
DIGESTER VOLUME
Vol (cu. ft) | Vol. (Gal)
Digester No. 1 3,701 27.683
Digester No. 2 3,701 27.683
Digester No. 3 3,701 27.683
Digester No. 4 3,701 27.683
Total| 14,804 110,734
Il. DAILY SLUDGE PRODUCTIONS
CAPACITY 100% 75% 50% 25%
BOD REMOVED (LBS) 730 547 365 182
DRY SLUDGE PRODUCED™
(LBS) 230 172 115 57
WET SLUDGE
PRODUCED®(LBS) 11,494 8,620 5747 2,873
VOL WET SLUDGE
PRODUCED (GPD) 1378 1034 689 345
REMOVAL SCHEDULE
(DAYS) 80 107 160 321

(1) Assuming 0.315 lbs of dry sludge produced per pound of BOD5 removed

(2) Assuming 2% Solids

Sludge will be removed from digester when digester is full of thickened solids.
Sludge will be removed by a registered transporter and hauled to a permitted

disposal site.

At 100% Capacity, sludge shall be removed from basins
every 80 days

30of3


mailto:4@

	Admin Package Cover Page_Alt Language_Spanish
	Administrative Package Cover Page
	This file contains the following documents:
	Portada de Paquete Administrativo
	Este archivo contiene los siguientes documentos:

	wq0015664002-pls-eng
	Summary of Application (in plain language) Template and Instructions for Texas Pollutant Discharge Elimination System (TPDES) and Texas Land Application (TLAP) Permit Applications

	wq0015664002-pls-esp
	Summary of Application (in plain language) Template and Instructions for Texas Pollutant Discharge Elimination System (TPDES) and Texas Land Application (TLAP) Permit Applications

	wq0015664002-nori-esp
	wq0015664002-nori-eng
	wq0015664002-application-updates
	doc04365020250721145024
	wq0015664002-application-updates